

**PLIAGLIS** (tetracaine—topical + lidocaine—topical) **Superficial dermatological procedures:** Apply 20 to 30 min prior procedure. **Tattoo removal:** Apply 60 min prior procedure. [Generic/Trade: Cream lidocaine 7% + tetracaine 7% (30 g).]

▶Minimal absorption ♀B D? \$\$\$\$\$

**PRAMOSONE** (pramoxine—topical + hydrocortisone—topical, \***Pramox HC**) **Inflammatory and pruritic manifestations of corticosteroid-responsive dermatoses:** Apply three to four times per day. [Generic/Trade: 1% pramoxine/1% hydrocortisone: Cream 30, 60 g. 1% pramoxine/2.5% hydrocortisone acetate: Cream 30, 60 g. Trade only: 1% pramoxine/1% hydrocortisone: Oint 30 g. Lotion 60, 120, 240 mL. 1% pramoxine/2.5% hydrocortisone acetate: Oint 30 g. Lotion 60, 120 mL.] ▶Not absorbed ♀C D? \$\$\$

**SELENIUM SULFIDE** (*Selsun, Exsel, Versel, Tersl*) **Dandruff, seborrheic dermatitis:** Apply 5 to 10 mL two times per week for 2 weeks then less frequently thereafter.

**Tinea versicolor:** Apply 2.5% to affected area daily for 7 days. [OTC Generic/Trade: Lotion/Shampoo 1% 120, 210, 240, 325 mL, 2.5% 120 mL. Rx Generic/Trade: Lotion/Shampoo 2.5% 120 mL. Trade only: Foam 2.25% 70 g.] ▶? ♀C D? \$

**SUNSCREEN** [Many formulations available.] ▶Minimal absorption ♀? D+ \$

**SYNERA** (tetracaine—topical + lidocaine—topical) **Prior to venipuncture or IV cannulation:** Apply for 20 to 30 min prior to procedure. **Prior to superficial dermatologic procedure:** Apply for 30 min prior to procedure. [Trade only: Topical patch (lidocaine 70 mg + tetracaine 70 mg).] ▶Minimal absorption ♀B D? \$\$

**TRI-LUMA** (fluocinolone—topical + hydroquinone + tretinoin—topical) **Melasma of the face:** Apply at bedtime for 4 to 8 weeks. [Trade only: Cream 30 g (fluocinolone 0.01% + hydroquinone 4% + tretinoin 0.05%).] ▶Minimal absorption ♀C D? \$\$\$\$\$

**VUSION** (miconazole—topical + zinc oxide + white petrolatum) **Diaper rash:** Apply to affected area with each change for 7 days. [Trade only: Oint 50 g.]

▶Minimal absorption ♀C D? \$\$\$\$\$

**XERESE** (acyclovir—topical + hydrocortisone—topical) **Recurrent herpes labialis:** Apply 5 times a day, starting at the first sign of symptoms. [Trade only: Cream (5% acyclovir + 1% hydrocortisone) 5 g.] ▶Minimal absorption ♀B D? \$\$\$\$\$